



Brand name	Active Component (s)	Indications	Dosage Form and Package Size
AMIKAN	Amikacin (as sulphate)	Amino glycosides: antibacterial systemic use	Injection: 500 mg/ 2-mL vial 1000 mg/ 4-mL vial
AMOSOL	Amoxicillin (as trihydrate)	Broad spectrum penicillins: urinary-tract infections, otitis media, sinusitis, bronchitis, uncomplicated community-acquired pneumonia, Haemophilus influenza infections, invasive salmonellas; meningococcal disease and listerial meningitis.	Tablets: 1g, soluble and chewable 12-tab pack
ARTROXICAM	Piroxicam	NSAIDs drugs: pain and inflammation in rheumatic disease (including juvenile arthritis) and other musculoskeletal disorders; acute gout.	Capsules: 20 mg x 30-caps pack Suppositories: 20 mg x 10-supp. pack Cream: 50 g x 1% tube
BATIXIM	Cefotaxime (as sodium salt)	'Third generation' cephalosporin's: infections due to sensitive Gram-positive and Gram-negative bacteria; gonorrhoea; surgical prophylaxis; Haemophilus epiglottitises and meningitis	Injection: Powder for reconstitution 1g vial I.M. + 4 mL solv. ampoule. 1g vial I.M/ I.V + 10 mL ampoule
BIOGINAL	Ciclopirox Olamine	Preparations for treating vaginal and vulvovaginal candidiasis and recurrences	Vaginal Ovules: 100 mg, 6 ovules pack Vaginal Lavage: 100 mL of solution / 200 mg (0,2%), 150 mL, 5 single use bottles + inside cannula pack
CORAL	Nifedipine	Calcium-channel blockers: chronic-stable angina pectoris; hypertension; ischemic cardiopat	Tablets: 30 mg; 14-tab extended release pack 60 mg, 14-tab extended release pack
CROMEZIN	Cefazolin (as sodium salt)	Cephalosporin's: infections due to sensitive Gram-positive and Gram-negative bacteria	Injection: Powder for reconstitution 1g vial I.M. + 4 mL solv. amp.
CURCIX	Carvedilol	'Beta-blockers' drugs: hypertension; angina; adjunct to diuretics, digoxin, or ACE inhibitors in symptomatic chronic heart failure	Divisible Tablets: 6.25 mg, 28-tab pack 25 mg, 30-tab pack
DOMES	Nimesulide	Antipyretic, anti-inflammatory, analgesic drug.	Soluble tablets: 100 mg, 30-tab pack Granules: 100 mg/ sachet, 30-sachet pack
FRIMAIND	Citalopram (as hydrobromide)	Selective serotonin re-uptake inhibitors: depressive illness, panic disorder	Tablets: 20 mg, 28-tab pack 40 mg, 14-tab pack Oral drops: 40 mg/mL, 15 mL
HOMER	Co-amoxiclav (a mixture of amoxicillin (as the trihydrate) and clavulanic acid (as potassium clavulanate)	Infections due to beta-lactamase-producing strains (where amoxicillin alone not appropriate) including respiratory-tract infections, cellulites, animal bites, severe dental infection with spreading cellulites.	Please note the proportions are expressed in the form where x and y are the strengths in milligrams of amoxand clavulanic acid respectively: Film-coated tablets: co-amoxiclav 875/125, 12-tab pack Oral suspension: Co-amoxiclav 875/125, reconstituted with water, 12-sachets pack
ISOFENAL	Ketoprofen	Pain and mild inflammation in rheumatic disease and other musculoskeletal disorders, and after orthopaedic surgery; acute gout; dysmenorrhoea	Injection: 100 mg/ 2-mL. 6 ampoules I.M. use
L-CARNITINA So.Se.PHARM	Levo-carnitine	Primary and secondary carnitine deficiency. Myocardial ischemia	Oral liquid: L-carnitine 10 mL single-dose PVC bottles 1g
MAXID	Cefonicid	'Second generation' cephalosporin's: in the treatment of susceptible infections and for surgical infection prophylaxis	Injection: 1g vial + 2,5 mL solvent ampoule
MESAFLOR	Mesalazine	Chronic bowel disorders: treatment of mild to moderate ulcerative colitis, maintenance of remission, Crohn's disease	Modified Release tablets: 500 mg, 50-tabs 2g enema in 60 mL pack. 7 enemas 4g enema in 60 mL pack. 7 enemas Rectal Gel: 500 mg / metered application, 20- Application canister with disposable applicaand plastic bags.
METILBETASONE	Methylprednisolone (as sodium succinate)	Glucocorticoid therapy: suppression of inflammatory and allergic disorders; cerebral oedema; rheumatic disease.	Injection: Sterile and lyophilised powder and solvent for solution for injection 80 mg/ 1,5 mL., 3+ 3 amp. pack

MUCOCIS	Carbocisteine	Mucolytic	Sachets: 300 mg, 30-sachet pack Syrup (adults): 5%, 200 mL bottle Syrup (children): 2%, 200 mL bottle
OSTIDIL D3	Alfacalcidol	Vitamin D deficiency	Capsules: 1 microgram, 30-soft cap pack
PLAUDIT	Flunisolide	Prophylaxis and treatment of allergic rhinitis; asthma	Aerosol solution: Children: 0, 05% solution, 2-mL vial. 15 vials-pa Adult: 0, 1% solution, 2-mL vial. 15 vials- pack
PLEXOTON B12	Vitamin complex	Anaemia: dietary deficiencies	Injection and oral use: 10 vials of lyophilised + 10 ampoules –pack
RIDUTOX	Glutathione sodium	Used in the treatment of poisoning with a number of compounds including heavy metals. Tried in idiopathic pulmonary fibrosis and used in liver disorders, corneal disorders and eczema. Indicated in prophylaxis of neuropathy subsequent to chemotherapy treatment caused by ionogenic radiations or analogous.	Injection: 600 mg/ 4 mL 10 vials of lyophilized + 10 ampoules Hospital: 50+50 pack available
SIRTAP	Ceftriaxone (as sodium salt)	'Third generation' cephalosporin's: infections due to sensitive Gram-positive and Gram-negative bacteria; surgical prophylaxis; prophylaxis of meningococcal meningitis	Injection: Powder for reconstitution 500 mg vial I.M. + 2 mL solvent ampoule 1g vial I.M. + 3,5 mL solvent ampoule 1g vial I.V. + 10 ml ampoule 2-g vial I.V.
SOSEFEN	Ketotifen (as fumarate)	Antihistamines	Tablets, scored, 1 mg, 40-tab pack Elixir: 20 mg 2 mg/mL
SOSEFLUSS	Heparin calcium	Parenteral anticoagulants	Pre-filled injection: 12500 units / mL, 0,5-mL amp 10 injections-pack
TAMODIL	Tamsulosin hydrochloride	Drugs for genito-urinary disorders: drugs for urinary retention. The selective alpha-blocker Tamsulosin relaxes smooth muscle in benign prostatic hyperplasia (BPH) producing an increase in urinary flow-rate and an improvement in obstructive symptoms.	Capsules: 0,4 mg, 20-caps pack controlled release
TENOXICAM SOS	Tenoxicam	NSAIDs drugs: pain and inflammation in rheumatic disease and other musculoskeletal disorders.	Tablets 20 mg, 30-tab pack
URSOFLOR	Ursodeoxycholic acid	Drugs acting on the gall bladder: gallstone disease; primary biliary cirrhosis; primary sclerosing cholangitis	Capsules: 150 mg, 20-cap pack Capsules: 300 mg, 20-cap pack Tablets: 450 mg, 20-tab slow release pack
TOTTIZIM	Ceftazidime (as pentahydrate)	'Third generation' cephalosporin's: infections due to sensitive Gram-positive and Gram-negative bacteria.	Injection: 1-g vial I.M. + 3,0 mL solvent ampoule 1-g vial I.V. + 10,0 ml ampoule 2 –g vial (for injection or infusion)
UTICINA	Norfloxacin	Quinolones: uncomplicated urinary-tract infections, chronic relapsing urinary-tract infections; chronic prostatitis	Film-coated tablets: 400 mg, 14-tab pack